

TEXTILE CERTIFICATION SHEET
Curtain & Net curtain (v1-oct 20)

Date :	2021/3/30	PROJECT NUMBER	FUNCTIONAL
SAMPLE STATUS	QMS certification	SERIAL NAME	AURIANE
SUPPLIER NAME	HLY1242	the project	V3

CHARACTERISTICS , in link with EVIDENCES (reports)

refer Performances sheet according Range Level of the series and Testing list sheet for standards

FABRIC	Test result	Report number
Composition (fiber content)	100%Polyester	SL52105243593101TX
>> test of fiber content has to be done for both		
Weight per unit area (g/m2)	459g/M2	SL52105243593101TX
Warp x Weft (threads /cm)	64x18	SL52105243593101TX
Wrinkle recovery of fabrics	After 3washes:4	SL52105244093501TX

Colour resistance	colour name	Colour fastness to light
		Test result / Report number
	1 TRENCH 5	6above /SL52105242902601TX
	2 COTTA 2	6/SL52105243524501TX
	3 PARIS 2	5-6/SL52105243524501TX
	4 COTTA5	6/SL52105255185301TX
	5 PAMPA4	5/SL52105255687401TX
	6 GRANIT3	5-6/SL52105256443201TX
	<i>add line if needed</i>	

if concerned	Test result	Report number
Corrosion resistance - metal eyelets	10	SL52105243801901TX